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The following sample(s) and sample information was/were submitted and identified by/on the

behalf of the client
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Sample Name TERMINAL

FEaR S DS3

Part No. DS3

BRI i

Color yellow

R PR 2t

Material Phosphor copper

A H 3] 2017.08.16

Sample Received Date Aug. 16,2017

FE LI 1 3] 2017.08.16-2017.08.19

Testing Period Aug. 16,2017 to Aug. 19,2017

Pk R E T EDR, AR T (PD), 4R (Cd), 7k (Hg), 7xtir
B (Cr (VD)) HEAT I

Test Requested As specified by client, to test Lead (Pb), Cadmium (Cd), Mercury (Hg),
Hexavalent Chromium(Cr(VI)) in the submitted sample(s).
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Test Method/Test Result(s)
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Please refer to the following page(s).

Reviewed by

2017.08.19

5. ST A Approved Signatory
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No. R138204638
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i entrd Testing Mtemational (Ningho) Co Ltd.

1.2F, Eastern Factory, No.76, Jinghua Road, High-Tech Zone, Ningbo, Zhejiang, China
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£E# Conclusion
TR ([ iy giRk
Tested Sample According to directive Result

FREATFE

: 2011/65/EU ¥4 Pass
Submitted Sample

st e s s s s s st st st ke s s s s st st e e sk s s s st st sl st sk s s st st st st sl s s s st st st e s sk s s s st st st st sk s s st st st st sl stk sttt stk sk sttt stk ki skokoklolok ok
FE A3 A I 45 S35 1 BR B RoHSHE 4-2011/65/EUZLK 1) FRAE -
Pass means that the results shown on the report comply with the limits set by RoHS Directive 2011/65/EU.
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@@M&ﬁ Test Method
- NN MR 28
WL W77k M
Test Item(s) Test Method .easure
Equipment(s)
5 (Pb) Lead (Pb) IEC 62321-5:2013 Ed.1.0 ICP-OES
% (Cd) Cadmium (Cd) IEC 62321-5:2013 Ed.1.0 ICP-OES
7k (Hg) Mercury (Hg) IEC 62321-4:2013 Ed.1.0 ICP-OES
SN (Cr(VI)) Hexavalent IEC 62321-7-1:2015 UV-Vis
Chromium(Cr(VI))

ﬁdﬂﬂ?ﬁf H Test Result(s)

PRI H  Test Item(s) 3 Result ﬁ%\ﬁ% R 20L1ilril6if/i?fji|3i{ﬁ
2011/65/EU

fi:j ](O;b) 124 mg/kg 2 mg/kg 1000 mg/kg
f:%aércn(jzm (Cd) N.D. 2 mglkg 100 mg/kg
ifff; (Hg) N.D. 2 mg/kg 1000 mg/kg
I/?\eﬁffl:irc(lgzium(&(w)) ND. 010 pug/em*LOQ) 1000 mg/kg

WA /R AL R AR OHEENE)E

Tested Sample/Part Description Metal with yellow plating

#&VE: TR, B8, RZEEMETEWRE.

Remark:

N.D. = R (T I7 R R el E R

-mg/kg=ppm = 1 /I3 L~

-LOQ = H PR, UM I E R 0.10 pg/em?

YOSV ERIREE /NT0.10 pg/em?,  FESARKT H ST

The sample(s) had been dissolved totally tested for Lead, Cadmium, Mercury.
-MDL = Method Detection Limit

-N.D. = Not Detected (<MDL or LOQ)

-mg/kg = ppm = parts per million

-LOQ = Limit of Quantification, The LOQ of Hexavalent chromium is 0.10 pg/cm?
-"The sample is negative for Cr(VI) — The Cr(VI) concentration is below 0.10 pg/cm?.
The coating is considered a non-Cr(VI) based coating.
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FIBFEFE Test Process
1. #i(Pb), %% (Cd)
Lead (Pb), Cadmium (Cd)
FrREE TR T ERA A0SR IR
! . -
Weigh mple and place it | Add digestion reagent ::> Drigest the sarnple
ifna wessel
PR it s = B .
HSERbE e RiE
Dy Ashingy Fesidue
AlkaAli Fusion iTEE
Eﬁlg*-EES EETARER &cid D ssolution Filtration
Analyzedty [—] Makeup with
ICP-OES deionized water —
1
Solution
2. 7k (Hg)
Mercury (Hg)
PR ST R AR 22 A TE AR TR SRR
Weigh sample and placeitina [ 7 de;] dli‘;k;sgn'ﬁjnﬁtrj{gmt :> Drigest satrgle in i oowate
i crowaye di gest on vessel di gestion owen
S BEeTh -
X =
o ’E_ZBE ) {:: Fesidue
A1k=Ali Fus ond s
HHICP-OES EEFHES Acid Dissolution Filtration
T ¢ MMake up with
Analyzed by drionized water
ICP-CES S
Salution
3. A& (Cr (VD))
Hexavalent Chromium(Cr(VI))
B 38 & s, # mn FH Rk 258 g EREFR
Tale a portionof — Extraction with — Filter and remove
the sample boiling water the sample
. R
Ruv-vissr i S iFFHiEE N pH
A— S— Adjustthe pH walue
Analyzed by UV -Visz Addtest solution .
ofthe solution
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Photo(s) of the sample(s)

sokek R 45 GE TR tekek

***% End of report ***

R DA T TCHEHE N2 RN s A FHR S FETER, AR S Rl 45 RACH 2 FE S A 5T, RAECTI
T, AR B HIAR .
The test report is effective only with both signature and specialized stamp. The result(s) shown in

this report refer only to the sample(s) tested. Without written approval of CTI, this report can’t be

reproduced except in full.



